DocuSign Envelope iD: E44C95AA-ED2A-48DA-8344-7B1B55A82548

ROY COOPER
MICHAEL S. REGAN

LINDA CULPEPPER

NORTH CAROLINA

Environmental Quality
1/9/2020
Mr. John Nichols, P.E., Director
Brunswick County Public Utilities
P.O Box 249
Bolivia, NC 28422-0249
Subject: Issuance of NPDES Permit NC0044873
Carolina Shores WWTP
Grade 111 Biological WPCS
Brunswick County

Dear Mr. Nichols;

Division personnel have reviewed and approved your application for renewal of the subject permit. This permit
renewal is issued pursuant to the requirements of North Carolina General Statute 143-215.1 and the
Memorandum of Agreement between North Carolina and the U.S. Environmental Protection Agency dated
October 15, 2007 (or as subsequently amended).

This final permit includes no significant changes from the draft permit previously sent to you on October 2,
2019.

If any parts, measurement frequencies or sampling requirements contained in this permit are unacceptable to you,
you have the right to an adjudicatory hearing upon written request within thirty (30) days following receipt of this
letter. This request must be in the form of a written petition, conforming to Chapter 150B of the North Carolina
General Statutes, and filed with the Office of Administrative Hearings (6714 Mail Service Center, Raleigh, North
Carolina 27699-6714). Unless such demand is made, this decision shall be final and binding.

Please note that this permit is not transferable except after notice to the Division. The Division may require
modification or revocation and reissuance of the permit. This permit does not affect the legal requirements to
obtain any other Federal, State, or Local governmental permit that may be required.

If you have any questions concerning this permit, please contact Kristin Litzenberger at 919-707-3699 or via e-
mail at Kristin.Litzenberger@ncdenr.gov.
Sincerely,
DocuSigned by:
Lok /g/,,;;;:f
8328B44CEQEB4AT...

Linda Culpepper
Director, Division of Water Resources

cC: NPDES Files
Central Files

<DEP

North Carclina Department of Envirenmental Quality | Division of Water Resources
1617 Mail Service Center | Raleigh, North Carolina 27699-1617
919-707-3699



DocuSign Envelope ID: E44C95AA-ED2A-48DA-8344-7B1858A82548

Permit NC0044873

STATE OF NORTH CAROLINA
DEPARTMENT OF ENVIRONMENTAL QUALITY
DIVISION OF WATER RESOURCES

PERMIT
TO DISCHARGE WASTEWATER UNDER THE

NATIONAL POLLUTANT DISCHARGE ELIMINATION SYSTEM

In compliance with the provisions of North Carolina General Statute 143-215.1, other lawful standards
and regulations promulgated and adopted by the North Carolina Environmental Management
Commission, and the Federal Water Pollution Control Act, as amended,

Brunswick County

is hereby authorized to discharge wastewater from a facility located at the

Carolina Shores Wastewater Treatment Plant
1 County Way
Carolina Shores
Brunswick County

to receiving waters designated as an unnamed tributary to Persimmon Swamp [15-23-2-1] in subbasin 03-
07-57 of the Lumber River Basin in accordance with effluent limitations, monitoring requirements, and
other conditions set forth in Parts [, II, [II, and 1V hereof.

This permit shall become effective March 1, 2020

This permit and authorization to discharge shall expire at midnight on August 31, 2024

Signed this day 1/9/2020
DocuSigned by:

8328B44CEDEB4AN...

For Linda Culpepper, Director
Division of Water Resources
By Authority of the Environmental Management Commission

Page 1 0of 6



DocuSign Envelope 10: E44C95AA-ED2A-48DA-8344-7B1B58AB2548

Permit NC0044873

SUPPLEMENT TO PERMIT COVER SHEET

All previous NPDES permits issued to this facility, whether for operation or discharge are hereby revoked. As of this permit
issuance, any previously issued permit bearing this number is no longer effective. Therefore, the exclusive authority to
operate and discharge from this facility arises under the permit conditions, requirements, terms, and provisions included

1.

herein.

Brunswick County is hereby authorized to:

Continue to operate an existing 0.53 MGD wastewater treatment system with the following
components:

Y V.V V V V V VYV V V V VYV V V V VY

Flow diversion pump station

Rotary bar screen

Grit removal system

One (1) 132,000 gallon equalization basin

Influent transfer pumps and controls

Flow splitter box

Two (2) 240,000 gallon aeration basins with mechanical surface aeration
Two (2) 19,000 gallon clarifiers with WAS pumps

One (1) 90,000 gallon clarifier with WAS pumps

Tertiary filter system

Effluent meter

Post aeration basin with blower

UV disinfection

Effluent composite sampler

Two (2) 36,000 gallon aerobic digestion/holding tanks with blowers
Back up power

This facility is located at the Carolina Shores WWTP at 1 County Way, in Carolina Shores, in
Brunswick County.

Discharge from said treatment works at the location specified on the attached map into an unnamed
tributary to Persimmon Swamp [15-23-2-1], currently classified C-Swamp waters in subbasin 03-07-
57 of the Lumber River Basin.

Page 2 of 6



PART 1

DocuSign Envelope ID: E44C95AA-ED2A-48DA-8344-7B1B58AB2548

Grade IH1 Biological Water Pollution Control System [15A NCAC 08G.0302]

A.(1.) EFFLUENT LIMITS AND MONITORING REQUIREMENTS
[15A NCAC 02B .0400 et seq., 02B .0500 et seq.]

During the period beginning upon the effective date of the permit and lasting until expiration, the Permittee is
authorized to discharge from outfall 001. Such discharges shall be limited and monitored' by the Permittee as

Permit NC0044873

specified below:
LIMITS MONITORING RE MENTS

PARAMETER 0 guihs

Monthly Weekly Measurement Sample Sample
[eDMR codes] 2

Average Average Frequency Type Location
Flow 50050 0.53 MGD Continuous Recording lorE
BOD, 5-day, 20°C° CO310 50mgiL 7.5mgiL 3/Week Composite fand E
Total Suspended Solids (TSS)*  €O530 |  30.0mglL 45.0 mglL 3/Week Composite land E
Ammonia Nitrogen (NH3-N) .
(April 1 - October 31) CO610 2.0 mgiL 8.0mglL 3/Week Composite E
Ammonia Nitrogen {(NHa-N} .
(November 1 - March 31) C0610 4,0 mgiL 12.0 mg/L 3MWeek Composite E
Fecal Coliform (geometric rneaﬂ)4 31616 200/100m 400/100ml I Week Grab E
oH 00400 26.0and 9.0 "s;ai:l)dard units (daily 3MWeck Grab E
Temperature, °C 00010 Monitor & Report Daily Grab E
Dissolved Oxygen 00300 Daily Average 2 5.0 mg/L Weekly Grab E
Mercury (Method 1631E) COMER Annual Average 12 ng/L Quarterly Grab E
Total Kjeldahi Nitrogen (TKN) 00625 Monitor & Report Quarterly Composite E
Tr:lli)hitalNitrate Nitragen (NOzN + Nos'oosau Monitor & Report Quarterly Composite E
Total Nitrogen (NO2-N + NOs-N) .
+TKN COB00 Monitor & Report Quarterly Calculated E
Total Phosphorus CO665 Monitor & Report Quarterly Composite E

Footnotes:

1. The permittee shall submit discharge monitoring reports electronically using the Division’s eDMR system [See A.(3.)].

2. Sample locations: E-Effluent, I-Inftuent, D - Downstream at point prior to culvert,

3. The monthly average effluent BODs and Total Suspended Solids concentrations shall not exceed 15 percent of the
respective monthly average influent value (85% removal).

4. Two of the required weekly fecal coliform samples must be taken between 9 AM — 11 AM

5. See Condition A. (2.) for instructions should the facility’s permitted UV system fail and an alternate means of
disinfection is required. Total Residual Chlorine monitoring requirements and limits are applicable if chlorine
compounds are used for disinfection.

THERE SHALL BE NO DISCHARGE OF FLOATING SOLIDS OR VISIBLE FOAM IN OTHER THAN TRACE AMOUNTS.

Page 3 of 6



DocuSign Envelope ID: E44C95AA-ED2A-48DA-8344-781B58A82548
Permit NC0044873

A.(2) TEMPORARY MEANS OF DISINFECTION
[NCGS 143-215.1 (b); NCGS 143-215.66]

In the event that the wastewater treatment plant’s ultraviolet (UV) disinfection system should fail, underperform,
or otherwise be removed from effective service, the permittee or his agent should immediately inform the Water

Quality Operations staff of the Wilmington Regional Office of this development and discuss temporary, alternate
means for disinfection of the effluent.

If chlorine compounds are used as temporary means of disinfection, the total residual chlorine (TRC)
concentration of the effluent must be monitored on a daily basis while this method of disinfection is in use and
values must be reported on the discharge monitoring report. TRC in the effluent may not exceed 17 pg/L;
therefore, dechlorination methods may also be necessary to ensure protection of water quality in the receiving
stream.

In the event that TRC monitoring should occur, the Division shall consider all effluent TRC values reported
below 50 ug/L to be in compliance with the permit. However, the Permittee shall continue to record and submit
all values reported by a North Carolina certified laboratory (including field certified), even if these values fall
below 50 pg/L.

Use of a disinfection system other than the permitted UV system during circumstances not deemed as emergency
and/or temporary (replacement of lamps, lamp cleaning or maintenance, etc.) will be considered a violation of the
terms of this permit.

A.(3) ELECTRONIC REPORTING OF DISCHARGE MONITORING REPORTS
[NCGS 143-215.1(b)]

Federal regulations require electronic submittal of all discharge monitoring reports (DMRs) and program reports.
The final NPDES Electronic Reporting Rule was adopted and became effective on December 21, 2015.

NOTE: This special condition supplements or supersedes the foliowing sections within Part II of this permit
(Standard Conditions for NPDES Permits).

e SectionB.(11.)  Signatory Requirements
e SectionD. (2.) Reporting

e Section D, (6.) Records Retention

s SectionE. (5.) Monitoring Reports

1. Reporting [Supersedes Section D. (2.) and Section E. (5.) (a)]
The permittee shall report discharge monitoring data electronically using the NC DWR’s Electronic Discharge

Monitoring Report (eDMR) internet application.

Monitoring results obtained during the previous month(s) shall be summarized for each month and submitted
electronically using eDMR. The eDMR system allows permitted facilities to enter monitoring data and submit
DMRs electronically using the internet. The eDMR system may be accessed at:
https://deq.nc.goviabout/divisions/water-resources/edmr.

If a permittee is unable to use the eDMR system due to a demonstrated hardship or due to the facility being
physically located in an area where less than 10 percent of the households have broadband access, then a
temporary waiver from the NPDES electronic reporting requirements may be granted and discharge monitoring
data may be submitted on paper DMR forms (MR 1, 1.1, 2, 3) or alternative forms approved by the Director.
Duplicate signed copies shall be submitted to the following address:

Page 4 of 6



DocuSign Envelope ID: E44CO5AA-ED2A-48DA-8344-T81B5BA82548

Permit NC0044873

NC DEQ / Division of Water Resources / Water Quality Permitting Section
ATTENTION: Central Files

1617 Mail Service Center

Raleigh, North Carolina 27699-1617

See “How to Request a Waiver from Electronic Reporting” section below.

Regardless of the submission method, the first DMR is due on the last day of the month following the issuance of
the permit or in the case of a new facility, on the last day of the month following the commencement of discharge.

Starting on December 21, 2020, the permittee must electronically report the following compliance monitoring
data and reports, when applicable:

e Sewer Overflow/Bypass Event Reports;
e Pretreatment Program Annual Reports; and
¢ Clean Water Act (CWA) Section 316(b) Annual Reports.

The permittee may seek an electronic reporting waiver from the Division (see “How to Request a Waiver from
Electronic Reporting” section below).

2. Electronic Submissions

In accordance with 40 CFR 122.41(1)(9), the permittee must identify the initial recipient at the time of each
electronic submission. The permittee should use the EPA’s website resources to identify the initial recipient for
the electrenic submission.